City of Newburgh Council Work Session
Sesion de trabajo del Concejal de la
Ciudad de Newburgh
November 8, 2018
6:00 PM

Council Meeting Presentations

1.

2.

Executive Session
Proposed, pending or current litigation

Litigacion propuesta, pendiente o actual

Public Hearing -- 2019 Budget
A public hearing will be held on Tuesday, November 13, 2018 to hear
comment on the 2019 budget for the City of Newburgh.

Una audiencia publica se llevara a cabo el martes, 13 de noviembre de
2018 para escuchar comentarios sobre el presupuesto del 2019 para la
Ciudad de Newburgh.

Work Session Presentations

3.

Presentation by Matthew Tether and Robert Pagliaro from the Newburgh

Armory regarding installing solal panels
[...]
[CLIENT] INFRAMARK, LLC
By: By: Stephane Bouvier
Title: Title: CEO

Date: Date:

Page 10



Schedule 1: Definitions

“Abnormal or Biologically Toxic Materials” may include, but are not limited to, concentrations of heavy
metals, phenols, cyanides, pesticides, herbicides, priority pollutants as listed by USEPA, or any substance that
violates the local or USEPA standards for finished water after the routine processing of the raw water.

“Adjustment Date” means each anniversary of the Commencement Date.

“Agreement Year” means the consecutive twelve (12) month period that begins on the Commencement
Date, and each subsequent consecutive twelve (12) month period that begins on each anniversary of the
Commencement Date.

"Annual Compensation” is defined as Operator's Base Fee rendered under this Agreement and as set forth in
Schedule 4 and the Annual Repair and Maintenance Budget as defined herein and set forth in Schedule 4.

"Annual Maintenance Expenditures” is defined as the total of all expenses incurred annually by the Operator
in connection with the discharge of its maintenance responsibilities as provided by Section 2.1 of this
Agreement; provided however that the Annual Maintenance Expenditures shall exclude Operator's direct
labor expenses and related benefits for those individuals exclusively assigned by the Operator to the
operations and maintenance of the Facilities and whose cost is included in the Base Fee hereunder. The
Annual Maintenance Expenditures shall specifically include, but shall not be limited to, all materials,
supplies, parts, tools, outside subcontractors, specialized services, rental equipment and all of the Operator's
costs (excluding overtime costs) and related benefits, as well as the cost of Operator's personnel not
exclusively assigned to the operation and maintenance of the Facilities at an agreed hourly billing rate. As
stated hereunder, any individual expenditure for the repair and/or replacement of Facilities' equipment or
structure, other than a Capital Improvement, whose unit cost (as to any single event or function) exceeds
Five Thousand dollars ($5,000.00) shall be subject to the Owner's prior approval. The cost of such approved
expenditures shall be included in the Annual Maintenance Expenditures.

"Annual Repair and Maintenance Budget" is defined as the total of all Annual Maintenance Expenditures in
an amount up to a maximum of the amount in Schedule 2 for the first Agreement Year. For each Agreement
Year thereafter, the Annual Repair and Maintenance Limit shall be increased on each Adjustment Date by the
Price Index Increase.

“Applicable Law” means laws, rules, regulations, codes, administrative and judicial orders, directives,
guidelines, judgments, rulings, interpretations or similar requirements or actions of any federal, state, local
government, agency or executive or administrative body of any of the above, in each case that relate to the

(a) parties’ respective responsibilities under this Agreement; (b) operation or maintenance of the Facilities;

(c) health and welfare of individuals working at or visiting the Facilities; and (d) the collection, delivery and
treatment of the Client’s raw and finished water.

"Base Fee" is defined as Operator's base compensation for its performance of the Services. The Base Fee does
not include the Annual Repair and Maintenance Budget.

“Baseline Conditions” means the amount of raw water received and/or processed at the Facilities and the
maximum pollutant limits contained in such raw water. The Baseline Conditions as set forth in Schedule 6 shall
be reset and adjusted on each and every Adjustment Date to reflect the actual raw water amount and pollutants
processed at the Facilities during the Agreement Year just ended.

“Capital Improvements” means any modifications, additions or upgrades to the Facilities made by or on behalf
of the Client or with its prior approval and funded from Client’s capital proceeds.

“Client’s Permit(s)” and/or “Permit(s)” means all permits and licenses issued to Client and required for the
treatment of potable water from the Facilities. Copies of all Permits are attached as Schedule 5 of this

Page 11



Agreement.
“Commencement Date” is defined in Section 1.

“Corrective Maintenance” is defined as maintenance work which involves the repair or replacement of
components which are failing or have failed. These are tasks that required a trained maintenance technician using
a variety of tools including specialized tools.

“Emergency Event” means an event which threatens the immediate shutdown of, or the substantial
reduction in the operational capacity of, any of the Facilities, or the life, health or property of Client and/or
Operator, their employees and/or agents or others.

“Facilities” means the water treatment plant, water distribution system, and all associated facilities as
described in Schedule 5 to this Agreement.

“Force Majeure” means an event which is beyond the reasonable control of a party, including without
limitation: (a) acts of God; (b) flood, fire, earthquake, hurricane or explosion; (c) war, invasion, hostilities
(whether war is declared or not), terrorist threats or acts, riot or other civil unrest; (d) government order or law;
(e) actions, embargoes or blockades in effect on or after the date of this Agreement; (f) action by any
governmental authority; (g) national or regional emergency; (h) strikes, labor stoppages or slowdowns or other
industrial disturbances, other than those involving the affected parties employees;] (i) shortage of adequate
power or transportation facilities.

“Non-Processible Water” is defined as influent raw water (i) which contains Abnormal or Biologically
Toxic Materials; or (ii) which is otherwise detrimental to the operation and performance of the Facilities; or
(ii1) which exceeds the design capabilities of the Facilities as defined by the Operations and Maintenance Manual
for the Facilities or as provided in submissions made to regulatory agencies in connection with the construction
and/or the permitting of the Facilities.

“Price Index” means the Consumer Price Index for all Urban Consumers — Water and Sewerage Maintenance
(CPI-U) for the U.S. City Average, 1982-84=100 as published monthly by the U.S. Department of Commerce,
Bureau of Labor Statistics, or any replacement to that index from time to time.

“Price Index Increase” means the percentage increase between the Price Index in effect as of the month of each
and every Adjustment Date over the Price Index in effect as of the month of the Commencement Date. The Price
Index Increase shall be calculated as of each and every Adjustment Date for the purpose of adjusting the
Base Compensation.

“Process Residue” means grit, screenings and sludge generated by or through the operation of the Facilities.

“Routine Preventative Maintenance” is defined as inspections and adjustments performed on equipment at
regular intervals. Included are daily, weekly, monthly, quarterly, semi-annual, etc. inspections during which
minor maintenance tasks such as lubrication, adjustments, filter replacement, calibrations, and cleaning
are carried out.

Page 12



Schedule 2: Annual Base Fee and Compensation Formula

1) Annual Compensation:

For the period beginning on the commencement of this contract, the CITY shall pay the OPERATOR an

Annual Compensation in the amounts of $ _1,430,000.00 as per the fee schedule provided below.
Base O&M Fee $_1.303.109.60
Annual Repair and Maintenance Budget $.120,000.00
Annual IPP Base Fee $ 6.890.40
Annual Compensation in the first year $_1.430.000.00

Annual IPP SIU Permit Administration Fee per permitted industrial user.

Categorical Permits $ 1.450.00 per year per permit
Non-Categorical permits $ 1.150.00  per year per permit

Annual Compensation and IPP Permit Administration fee will be invoiced in equal monthly amounts of
$119,116.66 per month

2) Price Index

On each and every Adjustment Date, the Annual Compensation will be increased by the Consumer Price Index
for all Urban Consumers — Water and Sewerage Maintenance (CPI-U) for the U.S. City Average, 1982-
84=100 as published monthly by the U.S. Department of Commerce, Bureau of Labor Statistics, or any
replacement to that index from time to time.

The following formula will be used to determine the increase in Annual Compensation on each Adjustment
Date:

AAF =AFox [ P1/ Py

where:

AAF = Annual Adjusted Fee (new Annual Compensation) for the upcoming Agreement Year
AF, = Annual Fee (Annual Compensation) for the Agreement Year just ended

P = Price Index in effect as of the month of the current Adjustment

Pp = Price Index in effect as of the month of the prior Adjustment Date

With respect to the first Adjustment Date, Py shall be the Price Index in effect as of the Commencement
Date of the Agreement.

inframark - newburgh contract draft 7-10-18.docx Page 13
08/06/14 mad; Rev 05/09/18 mad



3) Additional Charges:

Afterhours / Emergency Call outs

Additional charges for requested afterhours services or emergency call outs will be charged at the
below labor rates with a minimum of 4 hours portal to portal.

Position Rate (per hour)
Operator $135.00
Maintenance Technician $135.00

Additional Services during Normal Work Hours (Monday- Friday 7am -3pm)

Additional labor requested of the Client during normal weekday working hours will be charged in
accordance with the below labor rate table

Position Rate (per hour)
Operator / Maintenance Technician $90.00
Materials Cost+ 15%

Prevailing rate work

Any prevailing rate work will be done at the rate at the time of work at the rate indicated by the Department
of Labor + 20%

inframark - newburgh contract draft 7-10-18.docx Page 14
08/06/14 mad; Rev 05/09/18 mad



Schedule 3: Client’s Facilities
Plant is located at 2 Renwick Street Newburgh NY and consists of the following

1. Headwork’s building
a. with no current rag removal expected rag removal system to be installed in 2019 with
two (2) channels
b. grit removal system with two (2) channels
2. Primary treatment
a. Four (4) primary treatment tanks with collectors
b. Primary gallery pump chamber
c¢. Maintenance storage area
3. Fine bubble aeration for activated sludge process
a. two (2) trains and six(6) tanks
b. blower building with four (4) blowers
4. Secondary Clarification
a. Three (3) clarifiers
b. Activated building with MCC panel and pump chamber
5. Final contact tanks
a. Two (2) chlorine contact tanks
6. Administration building
a. Facility Labatory
b. Main control SCADA room
c. Offices
d. Chlorine storage and pump room
7. Sludge processing area
a. Sludge thickener
b. Sludge storage tank
c. Dewatering building
i. Two (2) Belt Filter Presses
ii. Pump chamber
d. Sludge trailer building
e. Backup generator (diesel)
8. Maintenance garage / storage area
a. Second floor not in use, not currently acceptable for occupancy
b. Old incinerator building not in use and condemned due to asbestos presence not
acceptable for occupancy

inframark - newburgh contract draft 7-10-18.docx Page 15
08/06/14 mad; Rev 05/09/18 mad



9. CSO / Regulators locations

Schedule 4:
City of Newburgh IPP Permits
7/10/2018
Facility Name Permit Number Type
Newburgh Metals 15-001 Categorical STU
Miller Environmental 18-001 Categorical SIU
Unitex 11-005 Categorical SIU
Newburgh City Water Plant 16-001 Categorical SIU

inframark - newburgh contract draft 7-10-18.docx
08/06/14 mad; Rev 05/09/18 mad

Page 16




Schedule 5: Baseline Conditions

INFLUENT
1. Monthly rolling average flow 9.0 MGD
2. BOD 175 mg/|
3. TSS 200 mg/!
inframark - newburgh contract draft 7-10-18.docx Page 17

08/06/14 mad; Rev 05/09/18 mad



Schedule 5: Client’s Permits

inframark - newburgh contract draft 7-10-18.docx Page 18
08/06/14 mad; Rev 05/09/18 mad



inframark - newburgh contract draft 7-10-18.docx Page 19
08/06/14 mad; Rev 05/09/18 mad



inframark - newburgh contract draft 7-10-18.docx Page 20
08/06/14 mad; Rev 05/09/18 mad



inframark - newburgh contract draft 7-10-18.docx Page 21
08/06/14 mad; Rev 05/09/18 mad



inframark - newburgh contract draft 7-10-18.docx Page 22
08/06/14 mad; Rev 05/09/18 mad



inframark - newburgh contract draft 7-10-18.docx Page 23
08/06/14 mad; Rev 05/09/18 mad



inframark - newburgh contract draft 7-10-18.docx Page 24
08/06/14 mad; Rev 05/09/18 mad



SPDES PERMIT NUMBER NY0026310
Page 13 of 17

PRETREATMENT PROGRAM IMPLEMENTATION REQUIREMENTS

A DEFINITIONS. Generally, terms used in this Section shall be defined as in the General Pretreatment Regulations (40 CFR
Part 403). Specifically, the following definitions apply to terms used in this Section (PRETREATMENT PROGRAM
IMPLEMENTATION REQUIREMENTS):

1. Categorical Industrial User (CIU)- an industrial user of the POTW that is subject to Categorical Pretreatment
: Standards under 40 CFR'403.6 and 40 CFR Chapter I, Subchapter N;

2. Local Limits - General Prohibitions, specific prohibitions and specific limits as set forth in 40 CFR 403.5.

2 The Publicly Owned Treatment Works (the POTW) - as defined by 40 CFR 403.3(q) and that discharges in
accordance with this permit.

4. Program Submission(s) - requests for approval or modification of the POTW Pretreatment Program submitted in

accordance with 40 CFR 403.11 or 403.18 and approved by letter dated _August 17. 1984 .
5i Significant Industrial User (SIU) -
a. ClIUs;
b. Except as provided in 40 CFR 403.3(v)(3), any other industrial user that discharges an average of 25,000

gallons per day or more of process wastewater (excluding sanitary, non-contact cooling and boiler
blowdown wastewater) to the POTW,;

c. Except as provided in 40 CFR 403.3(v)(3), any other industrial user that contributes a process wastestream
which makes up 5 percent or more of the average dry weather hydraulic or organic capacity of the POTW
treatment plant;

d. Any other industrial user that the permittee designates as having a reasonable potential for adversely

affecting the POTW's operation or for violating a pretreatment standard or requirement.

6. Substances of Concern - Substances identified by the New York State Department of Environmental Conservations
Industrial Chemical Survey as substances of concern.

B. IMPLEMENTATION. The permittee shall implement a POTW Pretreatment Program in accordance 40 CFR Part 403 and as

set forth in the permittee's appr‘oved Program Submission(s). Modlﬁcatxons to this program shall be made in accordance with
40 CFR 403.18. Specific program requirements arc as follows:

1. Industrial Survey. To‘5 maintain an updated inventory of industrial dischargers to the POTW the permittee shall:

a. Identify, locate and list all industrial users who might be subject to the industrial pretreatment program
from the pretreatment program submission and any other necessary, appropriate and available sources.
This identification and location list will be updated, at a minimum, every five years. As part of this update
the permittee shall collect a current and complete New York State Industrial Chermcal Survey form (or
equivalent) from each STU.

b. Identify the character and volume of pollutants contributed to the POTW by each industrial user identified
in B.1.a above that is classified as a SIU.

c. Identify, locate and list, from the pretreatment program submission and any other necessary, appropriate
and available sources, all significant industrial users of the POTW.

2 Control Mechanisms. To provide adequate notice to and control of industrial users of the POTW the permittee shall:

a. Inform by certified letter, hand delivery courier, overnight mail, or other means which will provide written
acknowledgment of delivery, all industrial users identified in B.1.a. above of applicable pretreatment
standards and requirements including the requirement to comply with the local sewer use law, regulation or
ordinance and any applicable requirements under section 204(b) and 405 of the Federal Clean Water Act
and Subtitles C and D of the Resource Conservation and Recovery Act.